\% CREALITY

Ender 3D Printer User Manual
SDFTEN#L{E H = BE P

( Ender-3 V2 )




Content =

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions before operating the Printer. Our teams will always be ready to render you
the best services. Please contact us by phone number or e-mail address provided at
the end when you encounter any problem with the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the TF Card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

EHMOIE =R/

RS AR IR =407 dho N T BB 758, BETEER Z A F AR A
B, FHRIRIRIA A BRI EI TR,

IR =R AR 2 EE N EIRE M ERIIRSS A ERAEEFTICBE (AR, BRI
WEAPLERFTR MRV EEIE. BRFE S A THITI R

AT ERES B UATL A BV &, EE R LI LT 75 TUREUR SR FAIIR .
BEALGE AR5 BE IR a) LATE T F R EIABE R BB AR 5 BR R A5
BB =B M www.cxsw3d.com (BRI UEFGEIBR=EE M IHARRRE M KA I,
BREBRIEIRERFAFER .

Notes
{ER A

Product introduction

N B AN
wEEN

Spare parts
TR

Assemble the 3D printer

4R 3DFTENL

Use the 3D printer

S5 FI3DFTENA,

Start printing
EDRFTED

Wire connection
FE R EL

Trouble shooting
HPEAE



NOTES @Emax

o mm mm o mm o mm mm mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e mm mm mm e mm e mm e mm e = e e

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personalinjury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11.This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by it is used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

LB R ERIEA R BT B IR ERER AN, BRIEMHITIN S HEMV K,

2B ANBEEZ N B RS RN, B AR EEENX. FAR VLRI RR;

3VIBRFTEINUR EEIREIIR A E EM AR ERIMER, Vs Roh =T ENYFTENRE;

4 BNER SHEFFEM, LIRIERET KB EN 25T ;

SR REIEPEAEMT REBREANE, BEAAYMHRRIRE, BIRIEAFREETH AN = FLIREE;

6B 7DTEFTENAL TR RS HEARIE I LURIAR, UG LE RIS R 208, BERA B E;

T BN RIEN SR M FEELSY), BRI shE X A S S ERE NS EM TG E;

8 FEFTENSE R a R B A B BUEKRY R R EB TR IEK RV EAMBIET 5, BB B ERA TARREREK, LR I25;

9\ B~ R, ERTERTERIER T, BT AN SEE, HERETMMERITENMEL S LR,

10 FRTE10% LU TRY) LE, IR B ARBERIE R MEBAN, URERASHE;

1L ANigE Z2ERIPIG, BZEFTURS T FohREZ EIELITENF e, SNis&E = B ohbi B XA IRF,

R ERENETIRETTEHT RS REFTEM AN E SR EORR GEM, 8TIRETE, MR ERRE T RiTENA RIS m S IR B AR E R
#o DORR AL BRI mmal o

e mm e mm o mm e mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm mm m mm m mm mm mm e mm e mm e mm e mm e mm mm mm e mm e mm e mm e mm e mm e mm e mm e mm e mm e = e

N o e e e e e mm e mm mm mm e mm e mm e mm mm mm mm mm mm mm mm e mm mm e o mm mm mm e mm o mm o mm o mm o mm o mm o mm



Product introduction

N Parax
REEN 7

1 XE-axis kit XEEh4R 1

2 X-axis limit switch XShPR{IFF %

3 Print platform $TEDTE &

4 Y-axis tensioner YK 25

5 Toolbox TE&

6 Nozzle kit BisLEMH

7 Material rack and spool holder ¥1ZE X ¥ E B
8 Z-axis passive block ZiH#gEhiR

9 X-axis tensioner X33k X228

10 Screen BRFE

11 Knob switch FesiFF =

12 Machine base H|283/FE &

13 Power supply IR

14 Voltage regulator BEIFTIHY
15 Y-axis limit switch Y4hBRAIFF %
16 Y-axis motor Y4HEA,

Indication knob ¥&RheH

E-axis motor E4HEEH]

X-axis motor XHERH]

Coupling BX%h23

Z-axis limit switch Z3hPRAIFF %

Z-axis motor Z4HEA

Power switch and socket EBRFF % R iR

N e e e e e e e e e e e e e e e e e = — — — —



Equipment parameters

BES
Basic Parameters &4 5%

HZ

Model | 2= Ender-3 V2
Print size | BEYRST 220%220*250mm
Forming technology | BB A FDM
Number of nozzle | k% &= 1
Layer thickness | {JENEE 0.1mm-0.4mm
Nozzle diameter | B EF Standard | #7AC 0.4mm
XY axis precision | f6FE £0.2mm
Filament | ¥TEDAAKL ®1.75mm PLA
File format | 251820 STL/OBJ/AMF
Working mode | TEN75 =X Memory card offline printing or online printing [TE &£ AAFTENSBXAFTED
Compatible slicing software | JZEA I 2| 3D Creator Slicer, Repetier-Host, Cura, Simplify3D | 878 =44 5 2 Repetier-Host. Cura. Sirnplify3D
Power specification | B3RS Input | 31N\ :AC 115/230V 50/60Hz Output | fith: DC 24V
Total power | BIh=E 350W
Hotbed temperature | FAHKRE <100°C
Nozzle temperature | Bl RE <250°C
Resume printing function | BE843T Yes| B
Filament sensor | Bt No | Rz #F
Dual z-axis screws | I ZEH£Z#F No | R 32#F
Language switch |1B= i English | #px2
Computer operating system| EBfNIZER S Windows XP/Vista/7/10/MAC/Linux

Print speed | TEDERE <180mm/s, 30-60mm/s normally | <180mm/s,iE & /930-60mm/s




Spare parts
TEREEES

Printer base x 1
[REELR S

1

©

X-axis tensioner x 1

XK 528

e Z-axis profile(left) x 1
Z5EIM (o)

Display kit x 1 Nozzle kit x 1 o Z-axis passive block x 1
BRRAH BELEH 4R ThIR

e Z-axis motor kit x 1 Z-axis limit switch kit x 1 XE axis kit x 1
Z5hEB 2R 14 ZEHPR I <A 4 XEH£A 4

Z 4
@ Z-axis profile(right) x 1 @ Gantry profilex 1 @ X-axis profile x 1 @ T-type screw x 1
ZHhE () pANE M atithy | XEhEAA TEIZHF



Spare parts
BEEE

Material rack x 1

Metal blade x 1
ERBTT]

|
|Ln
H @ Storage card and card

readerx 1
D FEEMIEERS

Blue line claw x 2

EEsk

»

M5T nuts x2
M5 TEUR

Indication knob x 1
=il

ﬁ% Accessory tool list et TEES

% @ Material pipe and nut x 1
KRB RS
@ Diagonal pliers x 1
5

@ Pneumatic joint x 2
& @ SohiEk

2020 profile cover x 2
20208M &

Cable tie x1
/ 58
@ Power cable x 1
FEIRL

@ Hexagon socket flat round
head screw M5X8 x 2

A7 FELIRETM5X8 M7 AL IRETMAX18

@ Hexagon socket head spring washer Hexagon socket flat round
combination screw M5X45 x 5 head spring washer combi-
A7 A R Sk IR A SR ET nation screw M4X16 x5
M5X45 AT EHBASIRET

M4X16

& @ Hexagon socket countersunk @ Nozzle x 1
head screw (black ) M4X14 x 1 UE30E

A7NRBITTLIBET (B) M4X14

/ i@t

Hexagon socket countersunk
head screw M4X18 x 2

Synchronous belt x 1
Gk

Needle x 1

Wrenches and
“_.- _ screwdrivers x 1

Lt = REMIBLT)

@ Hexagon socket head spring
washer combination screw
M5X25 x 5 7S A RSk 54

BAABIRETM5X25

Filament x 1

¥t




1 Installation of Z-axis limit switch kit and Z-axis profiles
TRZIRAIFF A, ZHhE

@
~ Long &
(o
Printer base x 1
° JREELR .
1631k | il
o
p ° ~ Short 52
— Short 42 {
o . a==
Install Z-axis limit switch
aligning with the profile. EAZA

0 Z-axis profile(left) x 1 @ Z-axis profile(right) x 1
Z5h B () Z5EM ()

e

LEZHRAIF X, SR

0 Z-axis limit switch kit x 1 @ Hexagon socket head spring Step: Put the endstops sensor on Z-axis (left) like the picture above. Then use the four pieces screw

ZHPRAIFF KA washer combination screw M5X45 to fix Z-axis with the base.
A 7 RIS ST ERAEBBREIZADN (£) 0 LE, BAENABEEARBAABIIMSEZ ML

JEREEZAM £




2 Install Z-axis motor kit and t-type screw
RREZWMEBNALE, TR

@ T-type screw x 1
TEIZT

Z-axis motor kit x 1

ZHEB A M

z

@ Hexagon socket countersunk
head screw M4x18 x 2
A7 AR IEETMAX18

Steps: Lock the T-shaped screw rod on the Z-axis motor component, and then use two M4X18 screws to
slightly lock the Z-axis motor component on the profile (as shown above)
SR IBTRLMEAZHMBNAN £, AERRBMAXISEETEZMBNAHMMEREREM L WLEER) -




Install pneumatic joint, XE-axis kit and synchronous belt
DRSS, XEMAL. B

®

) @ﬁf‘

O]

Put the synchronous belta
long this direction.

Bt EEEDH

XE axis kit x 1 @ X-axis profile x 1
XEHZR 1 XEhE A

Pneumatic joint x 1 @ Hexagon socket flat round

SohEk head spring washer com-
bination screw M4X16 x 2
M7 AT E K RE SIRET

M4X16
c / Step: Tighten the tube connector by open end wrench. And fix the XE-axis kit with two pieces M4*16 screw. Put the
timing belt through the XE-axis kit with direction same as the picture.
Synchronous belt x 1 Open-end wrench x 1 FB EShELNBAORFITE; BRFAMAX16I2E], BXEMAHBEEEEM L, BRSHEIXEMHAGCIRRES
R FORF

73 )90 BN,




Install Nozzle kit, Z-axis passive block
TRBKEN . ZHEE

Nozzle kit x 1
BSLEM

Z-axis passive block x 1

ZHIARENIR

%

@ Hexagon socket flat round head
spring washer combination screw

M4X16 x 1 7N FE L RA SIRET
M4X16

Steps: Put the synchronous belt into the profile along the v-wheel of the nozzle kit . When pushing it into the

middle, as shown in the figure; lock the z-axis passive block with one M4 X 16 screw.
S EESHLEEMENAEFLEHNVEREHREM, #HENPE 1 EE R, B1HIMAX16[ELI2TE2Z
o Bi(E,




5 Install X-axis Tensioner

LXK R 2

T

©

e X-axis tensioner x 1
X5k K25

@ Hexagon socket flat round head
spring washer combination screw
M4X16 x 1 7NAFEKEEA SR
£TM4X16

z

@ Hexagon socket countersunk
head screw (black ) M4X14 x 1
M7SAITIKERET (B) M4X14

Plastic thumb nuts

BT

\ \%@ Installation diagram @ Diagram of complete installation

) . RETEE RETHTREE
X-axis tensioner

base XK K&

Tensioner block

AR

The location of copper sleeve of synchronous belt
FASHEHEBANIE

Section diagram of synchronous belt moving EF#HELSIER=E

Steps: Insert the timing belt into the tensioner block, and put it into the X-axis tensioner together with the timing
belt, tighten it with a plastic hand screw nut, lock Z-axis passive block with one M4X16 screw, and then lock the
M4X14 screw.

SR BEDERBNKEABR ERE D & —EEHEXM KRS, G FITIE 7 ; B 1IFMAX 162 TR E B &7 25K
iRk, AR EMAX14485T,

10



Install the z-axis moving kit and adjust the tightness of X-axis and
Y-axis tensioners wmszaigshArt X, YK RRmEE

Tips: manually rotate the X-axis and Y-axis
tensioners to be the approprate tightness.
Refer to A: the difference between the nut
and the screw (protrusion) is 0-3mm. The
reference standard is to press the synchro-
Front IE®E nous belt with a little tension. Too loose or
tight belt will affect the printing effect, and
too tight belt will to break.Refer to B: nut
flush with screw.

= 1R FohigX. Yok 83 ie i B S BN R E,
ASE R 5125T () BZE0~3mm, BIKLL
FRERERIHEE—RKINSERE, I,

Take the fifth step: assembled components
AIEE AL AL

B\ oA\ R REMHTENR, FETS R A dE 23S AR
T IR ® SH RN, BEE 8B 5T,
..........

Steps: Make the Z-axis moving kit insert the two ends of the Z-axis profile along V-wheel on both sides. As
shown in the figure above.The profile moves smoothly up and down along the Z-axis, and it will not fall

off by itself.
SR R 7B G, BETRIAVIRIENZHE M PG (G0 LEPRR) , /BB ZHEM L TERI, A2 BREE,

Take the second step: assembled components
AGEE T T




a Install the gantry profile,display kit

LRLIIRERY . BREEN

g

Gantry profile x 1
A kit

e Display kit x 1

BRREAN

Hexagon socket head spring
washer combination screw
M5X25 x 4 7< BT KSR
BIRET M5X25

Connect the display cable
EEETRRE

]

— e o = = = = mm mm e e e e mm mm mm m e e e o e = = = - -

A
oQ\

Steps: Install the profile of the gantry frame on the upper of the gantry frame with 4 M5X25 hexagon socket
head spring combination screws; firstly connect the display cable, then use the hex wrench to fix the 4 screws

on the left side of the display module with the machine, locked the screws as well.
HI8 R4 BAN AR LS RASBITMEX 25K I TR EREMEE IR Lk, Tl ERRFLERT, BARNSA
RFEBETRAHENITIRL SRR,

12



13

oo

N @

)

Install material rack, gantry cover and indication knob

ZRMZR. BME. fEmbetd

Material rack x 1

(REES

Material pipe and nut x 1
EIRE M SRR

2020 profile cover x 2
20208 %

Hexagon socket flat round
head screw M5X8 x 2
M7 AT ELERITM5X8

M5T nut x2
M5 TEUZRS

Indication knob x 1
iyl

Steps: Put flat round head M5X8 and M5T screws into the material rack(as shown), place the spool holder on
the rack and fix on the profile with screws(as shown); Put the indication knob on the motor shaft and then
place the 2020 profile cover on both side.

TR ETFERLIZETMOXS M TEUE R LR S KIZE F (W1 LER) , IBRIEEE SR AT ERZES, REEIE TE
£ (@0 EER) R EEE N B, 2 LA ARIAN20208 M &,




Wire connection sz

Connect X, E, Z-axis stepper motors according to the yellow label on the 6pin (4 wires) port

Connect X, Z-axis limit switches according to the yellow label on the 3pin (2wires) port
Plug in the power cord (as shown) and toggle the switch to turn on the power

oD >

24)

Power cable x 1 Blue wire clipx 1

RIRL Bagk

X.

E. Z-axis motor port

X E.ZHHE IO

-

X<

Z-axis limit switch

XS ZBPRATFF X

RER6pin (41R%) im0 EEBMERTOERX. E. ZHid e

1ZBR3pin (21R%) im0 LB EMEIRTOERX. ZHRAT X
mLERE (MREE) RNFRITHBIR

Z-axis limit switch

ZHAPRAIFF X

Z-axis motor port

ZHhE O

Insert the Teflon tube into the
pneumatic connector (also insert
the blue wire clamp)

Rekm BN (RN
EBER%)

Caution

@ Select the correct input voltage to match

your local mains (115/230V)

®Damage can occur if voltage is set

incorrectly.

@ Connect the power cord and turn the

power switch to 1 to turn it on.

O EIRIERREVIIN FEE A IEER (R AN FR R
(115/230V)

OUREEIRERIEH, THESEMMRIE.
O EIERIRE IS IR IR = 1 RS RN FFAL.

Do not connect or disconnect the cables
when the machine is powered on.

SHEERN, B ERNEERL.

14



15

10| Bed Leveling #e®s

Prepare

CREALITY T+ Move

5 Disable stepper

Set home offsets

t Preheat PLA

Preheat ABS

D 24 /0%

(M) 100%

b3

CREALITY WD

FEESEiLcT))

+

P RERA

PLA  PLATI#

g 24 /0%

(4) 100%

Prepare

t,

Auto home

*  Set home offsets

LA Preheat PLA

Preheat ABS

2 24/07¢

(™) 100%

Twist the coupling to raise the X axis
to the position as picture shown.
During the leveling process, please do
not touch the Teflon tube and nozzle
cable.

HIABIERIZIR R, A XHAB;
BEEEF, BRERKERLER
MBSk Lo




1. Move the nozzle near the top of the leveling nut. Screw the nut and adjust the distance between the nozzle and the printing platform. The distance is about 0.1mm.

(Thickness of a piece of A4 paper)
2. We can use a piece of A4 paper to assist in leveling, so that the nozzle can just scratch the A4 paper. Adjust the leveling nuts on the four sides in turn until you can feel

the slight resistance from the nozzle when pulling the A4 paper.
3. Test the distance between the nozzle and the print platform is enough or not. Repeat the above steps 1-2 times if necessary.

1LEmREERETEE EAWIE, TR E, WTHHTEBREE_ELTHFUESKS, EELN0.1mm, (—KAANEE)
2. AT AR A —IKAAARAEENIRT, EMIENIGFRETEA4R L ERR. RORSTRIE M £ TR FRET, FENRBREREHIA4IRTBERZ IR B IE RV MR o
JMAFEREERESEE, WABETEE ERTEI-2R,

T

TE T

tly, and the nozzle is damaged to result

@ inplug. It" s easy to scratch the printing
AL platform.

TR RS & A, M BT, B H 455,

The even filament adheres right on the
GRS, BB FTEN T &

platform.
CRLEE g il HEABTHEHISS, MFETEA L.

The nozzle is too tar away from the

platform, so the consumables can not )

adhere to the platform. The nozzle is too close to the platform,
BEE T A KT, M AT A L. E [f] the filaments are not extruded sufficien-

16



17

12 Preheat

GRS

Method 1 FEL

Prepare

. Move

CREALITY CREALITY

{8 Disable stepper

®  Auto home

Print:

s=+  Set home offsets

o

a *

Cantrol Info

PLA  Preheat PLA

Aes  Preheat ABS

% 24/0°C

24 /0°C % 24 /0°C

0.00 (v 100% Zl 0.00

Note: The Ul information is only for reference, the actual Ul may be different.
AR RENESE, LRUUINE,

24 /0°C

0.00




Preheat

EES
CREALITY
Print
Method 2
CREALITY
75752

Control

o=

I

0

25

.

o

Back

Temperature

Mation

Storage configuration

Read configuration

) Reset configuration

$ 200 /200°C % 60 /60°C

() 100% Zl 0.00

© 200 /200°C 55 60 f60°C

100% ]

Temperature

4~ Back

Nozzle Temperature

Bed Temperature

Fan speed

Preheat PLA settings

Preheat ABS settings

9 200/200C % 60 /60°C

(+) 100%

RARRE

R

PLATI#AIRE

3

2 200 /200°C £ 60 /60°C

(V) 100 % Zl 0.00

Note: The print preheating standard
is adjusted at the factory, PLA
preheating standard: nozzle
temperature 200 °, hot bed
temperature 60 °, ABS preheating
standard: nozzle temperature 240 °,
hot bed temperature 70 °.

If you need to adjust it due to
printing materials or other reasons,
you can adjust the parameters on
the interface home page control —
temperature — PLA / ABS preheat
setting.

ARCHTEIFASEITEL HEIRE
4%, PLATIFAAT - FIER EE200°, PR
BREE60°, ABSTRHRAE | I5HEE E 240°,
PARBETO%
ERITEIM M S EMRRFEIRE, 7]
M REE DUz H>BE—PLA/ABS
TPIS E#HITSEHIRE,

18



13 Load the filament

=

2. Press the extrusion spring and insert the filament until the nozzle along the extrusion. When
the temperature is up to the target temperature, the filament will come out of the nozzle,nozzle,

and complete loading the filament.

hang the filaments on the material rack. N . N e ALY S e 25l S e _— b
i I %; & 7}1 ;Iz EEUE—IU %o 7EI§ fﬁu g N EE‘ ) L E|J|]ﬁ[| b \;? ) 5T o
R T, AT | AR HBRE, KEMAEFENFUIGANEERFE(E, D REARINLTE BRELN, Al UETIBIELEREM AL, EH5TK

1.When waiting for the temperature to rise, please

A
9
R \

Replace the filament:

1.If no filament in the nozzle, cut the filament at the extruder, put the new filament into the tube, and until
the filament arrives on the feeding tube.

2.If filament in the nozzle, heat up the nozzle to 185°+, draw out the filament, and then replace the filament
according to step 1.

3.If replace the filament during the printing process,adjust the printing speed to 10%, and then replace the
filament according to step 2.

BiRFEM .

1 ENIFFHEITED, EEEFT AN FEM BT I, RETFEMEEEN, ERIFEMBENSTEE L,
2VIREBITENER AT, FERBIEINAZ 185+, BRIEHMinL, BESEZ L RIFEREM,

SVHTENI IR EHFEM, IBITENREIR B AT 10%, SRS E2TIRFEM,

For better printing, the end of filament is as shown
in the figure.
AT IRFSERFTED, #EM AR IR E R, SNEIFTT.

g

________________________________



Start printing
ERATEN

14

Creality Slicer

1. Double click to install the software. | R4
2.Double click to open the software. | T

| & Add Printer

Creality CR-10
Creality CR-10 Mini
Creality CR-100
Creality CR-105
Creality CR-105 Fro
Creality CR-1054
Creality CR-1055
Creality CR-20
Creality CR-20 Pro
Creality CR-2020
Creality CR-3040/CR-30405
Creality CR-4040
Creality CR-5.

Creality CR-S060
Creality CR-S080

Printer name | CrealityEnder-3/

® Croalay Shour

Bils Bt ¥ie Satting Bytamsioms Fpofarsmon faly

Creaty Ender &

<
n
E
8

00000000000 0000

&) Add Printer

Machine Settings

Printer
Printer Settings
¥ Widtn) 220
¥ {Depth) 220 mm
Z (Height) 250 mm
Build plate shape Rect.. v J
Origin at center
Heared beg v
G-code flaver Harlin
Start G-code

ME01 T500.00 Y500, 00 Z100.0
ME03 X500.00 ¥500.00 Z10.00
P4 PRON (N RINDA MR TRON

Printhead Settings.

X min 2% mm
¥ min 32 mm
Xmax 2

¥ max | 34
Gantry Height 5

Number of Bxruders| 1

End G-code

G391 ;Relative positionning
Gl E-2 FE700 ;Retruct a bit
&1 B2 7N 2 FRAON -Batrant

5N —

e

3. Select language—Next—Select your machine—>Next—Finish.

S

&) SFBITEN

D Cresliy thoer

i) i (D) MO R R RS (Y

E-i Crealty Ender ~ | _

~ Creality3D

Creality CR-10

Creality CR-10 Mini
Creality CR-100

Creality CR-105

Creality CR-105 Pro
Creality CR-1054

Creality CR-1055

Creality CR-20

Creality CR-20 Pro

Creality CR-2020

Creality CR-2040/CR-30405
Creality CR-4040

Creality CR-5

Creality CR-5060

Creality CR-5080 |

v | Creality Ender-3/

000000000000000

]
=
=
24
=

=) SRARITEL

HTEp#L
HepisE
X (me)
¥ CRIE)
(=)

FIENF &R
B

ke v
Greode Rl

F#i Gcode

Marlin~

ME01 X500, 00 YS00.00 Z100.0 |
MZ03 X500, 00 YE0O0. 00 Z10,00 |

X Bl 26
% 00 | 32 mm
A 32 mm
| v 24
+ TR 25
s 1
#¥ Gcode

el

@1 :Belative positionning
Gl E-2 F2700 ;Retract u bit

LB

3MMOREFES — Next— I EX LB —>Next—Finish, SER IR E.

Load

Creality Slicer

o = B3

4.0pen Creality 3D slicer — Load (Read file) — Select file.
I QB = 4] 3 — Load (GEREXSUMH) —i&E XX

20



Start printing 3T

When printing for the first time, please level the platform first, otherwise it will easily cause nozzle damage, plug and scratch the printing platform.
BURSTENRY, 187 1EF, BB ZEMBUELI . kK, BIIFTENFE &,

(4. i

e —
>>
- L
5.Generate G-code, and save the gcode file to TF card. 6.Insert the TF card — press the knob — select the menu
H 58 G REE>REFETFR — the file to be printed.
BATF R TR > FE R B> TENRI X (4
File names must be Latin letters or numbers, not Chinese Notes: For details on the software instructions, please refer
characters or other special symbols. to the slicing software manual in the memory card!

XHZFANUT FHIERT, FENNFHEMTAT S, BERER RHERGRIFS, BREME- R AR ERFA!




Start printing
ERFTH]

Print CREALITY

Prepare

Control

Q 24/0cC

(¥) 100%

FTEN CREALITY

File selection

4~ Back

text2

text3

text4

texts

0 24 /0C % 24 /0°C

(4} 100% Zl 0.00

textd

text5

24 /0°C % 24/0°C

(¥} 100% cl 0.00

Printing

TEXT1.gcode

40%

Q) Printing Time o Remain Time
00: 40 = 01:00

Pause Stop

200 /200 °C 60 /60 °C

() 100%

TEXT1.gcode

40%

Ty $TENAYIE) O Tl RAY (8]
00: 40 ~01:00

RE

' 200 /200 °C

(V) 100%

22



23

Wiring connection

FE PSR,

X-axis motor port

XE O

T

Controllable
fan port

AEREEO

Fuse
RG22

Power port

BIREAC

l

Y-axis motor port

YD

Z-axis motor port

ZHEANEO

Extrusion motor port

BrHsEAEO

TF card slot
TFi

!

ﬁ'Q\I ceec0w

l l

!

)

l

i

|

|

Normal fan port
BANEEO

Hotbed Nozzle wire
wire port port
PERIED lZP 57N

Pre-set port
RO

X-axis limit]
switch por
X PRALFF

XEA

Y-axis limit || Z-axis limit
switch port|| switch port
YHBROIFF || Z3dPRAIFF
*EO *#&0O

Micro USB port
: ‘ Micro USB#£

Screen port
ERFEO

BL-Touch optional port
BL-touchfi&#&O

L Nozzle thermistor port
MRSk P R FRE O

Hotbed thermistor port
APRAER R RRR O




Trouble shooting

Workflow Fault diagnosis

Fault cause

Fault handling

1. Wipe Storage-card

N *|Storage-card —| 2. Format Storage-card
3. Replace Storage-card
Playbymemory N Filenaming || Change the file name to English and
card Seal number format
AP Otherdocumentsare 1. Move model position and slice again
ileidentifica= X i —>|
@N tionorno printednormallyornot — ¥ | Slicer 2.Using repair software to repair the model
Y
Return 1. Reconnect circuit
« » Shaft motorf— L
Home 2. Check by substitution
R 1. Reconnect circuit
—>
@ il 2. Check by substitution
Y
Heat the B
hot bed N »| Hotbed [—| 1.Reconnectcircuit
i Thedisplay of . L
@N hel—é\%;g%?hsot Y- tempiin'osfm?{gmo N ————>| Thermistor —>| 1.Reconnect circuit
Y
Heat th . -
:szztlee N »Heating tub 1. Reconnect circuit
Y
Thenozzleis edisplay of humidity > i | 1. Reconnect circuit and lock the screws of
@ N heated ornot Y isngrn):alorno N UL thermistor
Y
Printing when Dislocation v | Slicer\Sync- 1. Slice again
filament-push ornot " | hronous belt 2. Adjusting the tension of synchronous belt
¥ Y
i 3 Extrusion 1. Secure the screw on the top of the extursi-
@ N F'larg(?ﬂ%fus N ———| gearloose [ | ongear
Y N
R he Emotor
Filament 1.Remove surfgce defects of filaments
2. Replace the filament
N E motor 1. Reconnect circuit

2. Check by substitution

Process
result

\

Result feedback

Problem solved

Component damage, replace
continuously

Unknown malfunction, please
contact the after-sales

24



25

IEmiz

=Eedicpsal
Ep

PR IR E

FhiE~

\

e b 32

Xtr&

1. B
2 B LTEfE R
3. EEEFR

Hth X E2H

FTEDIE & il

il

\

1. XA R ERARXFERFIEI

y

=T~
=

B

1. BoREEH BN
2 ERBERMHEEERE

%E—» RT3

1. 1Bl IR
2 ABHENS

> RUR

1. IERAIFFR 4
2 BERENE

"> FASEME

\i

1. 10ELR

1. 1B

\

1. IELER AR B E AR FE
133

= INRE
& o 4 G

=R /RS E
B> HTHERNE

1. 8HR
2. BEESHRE

B>  Hftt

1. RESTH A LTz

i = %)

\

iy}
Y

EEBH

1. RISFEMRERIE
2. EHGEM

1. 1B LR
2. BBHUANE

LSRRI

LR

RS

BRHIRIF ES B R

RAWERRE R




Due to the differences between different machine models, the physical objects and the final images can differ.The
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

REFNETE MSETEEMES, BUMNE SLERPRIDEB=HRRBRASME.

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,LL,onghua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E—mail: info@creality.com cs@creality.com

FHITH 08 = SRR A IR A E]
[m] e u]

in, SR R EX AREER A XS T W EZE=%1201. 112
o NEIMUE: www.cxsw3d.com
y BRES#L : 400 6133 882

E 0755-8523 4565




